



Certificate of Test and Examination

Yantai Liftec Rigging Co.,Ltd.
Suite 4507,Shi Mao Hai Wan Building No.3,
87 Er Ma Road,Yantai China
Tel: 86-0535-6217836
Fax: 86-0535-6217839
Email: sales@chinaliftec.com

Certificate number: LT14070857-02

Order Number:1048

Test Date: 24-Jun-14

Description : Eynut DIN582

Customer: HES NZ LTD
4/56 PAVILION DRIVE
AIRPORT OAKS MANGERE
AUCKLAND

Size	Type	Thread	Quantity	W.L.L.(T)	Destruction Force(KN)		
					NO.1	NO.2	NO.3
16mm	Eynut	Metric	200	0.70	41.20	41.35	41.56

Samples from the above were tested to destruction in accordance with DIN582,and comply with the minimum breaking load specified in the Standard.

Authorized Signature: *C.L. Chen*

Yantai Liftec Rigging Co., Ltd.